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TEST REPORT
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2.‘C“ent ‘ i ‘
L Name Nee Woi Korea.,ltd . L | \
O Address :‘75#501, 922, Pangyo-ro 255beon-gil, Bundang-gu, Seongnam-si, Gyeonggi-do, Republic of

Korea
3. Date of Test : 2019.07.02 ~ 2019.11.15

4. Use of Report @ Quality Control
5. Test Sample : MWK 7428
6. Test Method |

(1) ASTM G 154-16

(2) ASTM G 15416, KS M 3026:2016

7. Test Results
1) NWK 742 White

. Test
Test |tem(s) Unit Wethod Test Results Remark Loc.
Accelerated Weathering Test(WV, 2 500 ) (1) No Gitaking, Bl

hours)-Appear ance 0
Accelerated Weathering Test(WV, 2 500 2) 5.1 10) %
hours)-Yel low Index(AY! ) :

¥ Accelerated Weathering Test Condition

- Lamp Type : UVA-340 nm

- Irradiance : 0.76 W/m?

— Test Cycle : UV 8h at 60 T — Condensation 4h at 50 C
¥ Location

A : 595-10, Pyeongsin 1-ro, Daesan-eup, Seosan-si, Chungnam, 31900, Korea

————— Ed o Bepart

Tested By

[Name : Kang Mee Jeong

This report s not accredjted by KOLAS,

Our report apply only to the standards or progedures identified and to the sample( s} tested unless otherWISe speC|f1ed The test
results are not 1nd|cative of representative of the qualities of the gualities of the lot from which the sample was taken or of
apparently identical or similar products. The results of using only a portion of | this report cannot be guaranteed The
authenticity of this test report can be checked on KoL webs i te(www.kel . re k).

| Technical Manager

Afffrmation‘ ‘ ‘
. Name : Shin Jin Yong
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